HH905XP

No. Model No. Description
1 905XP-1 Foot plate assembly
1-1 7114SP Screw anchor w/spring
1-2 905XP-12 Height adjust memory bar assembly
1-21 905XP-121 Spring
1-22 905XP-122 Screw (M5x6mm) & washer
1-3 905XP-13 Locking pedal adjust ring
1-31 S69 Screw (M6x9mm)
1-4 CL08-13P Felt washer (2pcs/pack)
2 905XP-2 Footboard locking arm
2-1 MS625SH Square head bolt (M6x25mm)
2-2 NT6 Hex nut (M6)
2-3 905XP-23 Rubber cap
3 905XP-3 Cobra Clutch Cover
3-1 905XP-31 Screw (M5x8mm)
4 905XP-4 Connecting Pipe
4-1 905XP-41 Bolt (M8x35mm), spring, spacer & wing nut assembly
4-11 B835 Bolt (M8x35mm)
4-12 WN8P Wing nut (2pcs/pack)
5 ML19 Memory lock
5-1 MS620SH Square head bolt (M6x20mm)
5-2 NT6 Hex nut (M6)
6 MC61 Multi clamp
6-1 HB840WN8 Bolt (M8x40mm) w/nut & washer
6-11 WN8P Wing nut (2pcs/pack)
6-2 HB855RN8T Bolt (M8x55mm) w/ nut & spring
6-21 RN8 Round nut (M8)
6-3 WN8SPW Wing nut (M8) w/ spring & washers